
 
 

Novel Online Surrogates to 
Monitor Reverse Osmosis 
Performance in Reuse Applications 
Desalination and Water Purification Program 
Report No. 243 

U.S. Department of the Interior 
Bureau of Reclamation 
Technical Service Center 
Denver, Colorado May 2022  



REPORT DOCUMENTATION PAGE Form Approved  
OMB No. 0704-0188 

The public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data 
sources, gathering and maintaining the data needed, and completing and reviewing the collection of information. Send comments regarding this burden estimate or any other aspect 
of this collection of information, including suggestions for reducing the burden, to Department of Defense, Washington Headquarters Services, Directorate for Information Operations 
[...]
endcap was found to be the most impactful on both surrogate and MS2 rejection. This is likely 
due to the feed flow being highest at the feed end of an RO vessel. Removing O-rings from 
other locations did not inflict as much of a compromise to the surrogates as could be expected 
but did show decreased MS2 rejection beyond what any of the tested surrogates could measure. 
It is understood that this was because the surrogates were not sufficiently sensitive to capture 
the decrease in MS2 rejection for those specific compromises. In terms of surrogate 
performance, the inability to detect the MS2 decrease is considered acceptable since 1) the 
surrogate remained conservative to MS2 for the conditions tested, and 2) the credit sought for 
any of the surrogates would be several orders of magnitude lower than the observed decreases in 
MS2 rejection. 

 
Figure 4. Response of surrogates to O-ring compromises (adapted from Trussell et al., 2017; error 
bars represent standard deviation of average removal from three events) 

2.3.4. Regulatory Framework for Surrogates in Reuse 
Per current California indirect potable reuse regulations and draft DPR regulations, the pursuing 
agency must validate each treatment process and provide evidence of the treatment process’s 
ability to reliably and consistently achieve the log reduction pursued for the process, which can 
be done using a challenge test approved by the State Board (22 CCR § 60320.208; 22 CCR § 
60320.308; DDW, 2021). Specific to the RO treatment process, monitoring should include one 
form of continuous monitoring, as well as an associated surrogate and/or operational parameter 
limits and alarm settings that indicate when the integrity has been compromised (22 CCR § 
60320.201; 22 CCR § 60320.302). The California Division of Drinking Water (DDW) has 
approved EC and TOC as acceptable surrogates for pathogen LRV credit for RO systems (22 
CCR § 60320.302). Other surrogates, such as strontium, which currently does not have an 
available online method, have since been proposed (e.g., City of San Diego, 2019 – T22 ER) 
using a tiered approach that includes EC and TOC as backup surrogates. 



 

Novel Online Surrogates to Monitor 
Reverse Osmosis Performance in Reuse Applications 18 

Additional regulatory guidance for monitoring the integrity of RO systems is provided in the 
U.S. Environmental Protection Agency’s (EPA) Membrane Filtration Guidance Manual 
(MFGM) (USEPA 2005). Importantly, the MFGM is expressly directed toward membrane 
filtration systems seeking to gain Cryptosporidium removal credit that is compliant with the 
Long Term 2 Enhanced Surface Water Treatment Rule (LT2ESWTR). As such, the MFGM is 
geared toward membrane systems, including RO, that fall under drinking water regulations. 
Nonetheless, there are important concepts from the MFGM that are also applicable per current 
indirect potable reuse regulations to define suitable surrogates. Per the MFGM, a membrane 
system must demonstrate membrane integrity through two separate tests to receive removal 
credit for pathogens: 

1. Periodic direct integrity testing (DIT); and  
2. Continuous indirect integrity monitoring (CIIM). 

The EPA Membrane Filtration Guidance Manual defines a DIT as a “physical test applied on 
each membrane unit and monitored on a daily basis in order to identify and/or isolate integrity 
breaches” and a CIIM as “monitoring of some aspect of the filtrate water quality […] at a 
frequency of no less than once every 15 min” such that “a marked decline in filtrate quality may 
indicate an integrity problem” (USEPA, 2005). In this context, “some aspect” of water quality is 
interpreted as either a bulk surrogate, such as total dissolved solids (TDS), EC, and TOC, or a 
molecular marker such as neutral organic and inorganic molecules, and ions. 

With the lack of an equivalent for the pressure decay test utilized effectively for low-pressure 
membrane systems (i.e., micro- and ultra-filtration) and classified as a “physical test,” there is 
currently no such equivalent DIT method for RO. Per the MFGM, the confirmation of integrity 
using molecular markers can be performed in lieu of a pressure-decay test. As such, regulators 
have approved online EC and TOC for pathogen LRV credit based on the concept of molecular 
markers from the MFGM (22 CCR § 60320.302; Bernados 2018). Thus, RO membrane integrity 
at potable reuse facilities is demonstrated through the monitoring of TOC and/or EC in the 
feed and permeate. 

2.3.5. Summary of Previously Evaluated Surrogates for RO Integrity Monitoring 
Several surrogates have been evaluated in other studies for the purpose of RO integrity 
monitoring. Trussell et al. (2017), Pype et al. (2016b), and Ostarcevic (2018) provide a detailed 
description of surrogates previously evaluated. For brevity, Table 2 provides a summary of 
previously evaluated surrogates for RO membrane integrity monitoring. Key differences 
between the evaluated surrogates are related to cost of implementation, presence of surrogate in 
feed water (i.e., ambient or spiked), detection limitations, online monitoring capabilities, and 
proprietary products. 

 



 

Novel Online Surrogates to Monitor 
Reverse Osmosis Performance in Reuse Applications 19 

 

Table 2. Summary of previously evaluated surrogates for RO integrity monitoring (adapted and updated from Trussell et al. 2017) 

Surrogate Ambient or 
Spiked 

Instrumentation 
and 

Method 

Scale of Previous 
Testing Advantages Drawbacks LRV Potential References 

EC Ambient 
EC meter (online 
and/or handheld) 

SM 2510B 

Pilot-, demo-, and 
full-scale 

• Easily implementable  
• Relatively inexpensive  
• Fast response  
• Online monitoring 
capabilities  
• Regulatory and industry 
accepted  

• Relatively low LRV 
• Fluctuates with temperature and 
membrane condition Up to 2 logs 

(1.5-2.0 LRV is 
typical for reuse 

applications) 

Adham et al. 
(1998), 

OCWD (2018), 
Trussell et al. 

(2017) 

TOC Ambient 

TOC analyzer (online 
and/or grab 

samples) 
SM 5310C 

Pilot-, demo-, and 
full-scale 

• Easily implementable  
• Online monitoring 
capabilities 
• Regulatory and industry 
accepted 

• Relatively low LRV 
• Maintenance of analyzers 
• High cost of maintenance 

Up to 2.5 logs 
(2.0-2.5 LRV is 

typical for reuse 
applications) 

Adham et al. 
(1998), 

OCWD (2018), 
Trussell et al. 

(2017) 

Strontium Ambient 
ICP-MS (grab 

sample) 
EPA 200.8 

Pilot- and demo-
scale 

• Relatively high LRV 
• No spiking necessary 
• Regulatory accepted 
• Sufficiently sensitive EPA 
method available 

• Rejection affected by membrane 
aging thus LRV may decrease 
• Lacks online monitoring 
capabilities 
• Dedicated personnel to operate 
and upkeep instrument 
• Must have sufficient strontium in 
feedwater (i.e., plant specific) 

Up to 3.5 logs 
(2.5 – 3.5 LRV is 
typical for reuse 

applications) 

City of San Diego 
(2019), 

Trussell et al. 
(2017) 

Sulfate Ambient 
IC (grab sample) 

EPA 300.0 
Pilot-, demo-, full-

scale 

• Relatively high LRV 
• No spiking necessary 
• Online monitoring 
capabilities may be 
available in near future 

• LRV limited by detection 
limit because lacks sufficiently 
sensitive EPA method 
• Must have sufficient sulfate in 
feedwater (i.e., plant specific) 

Up to 3.0 logs 

Kruithof et al. 
(2001), 

Lozier et al. 
(2016) 

Phosphate Ambient 
Phosphate meter 

(e.g., Hach 5500sc) or 
off-site analysis 

Pilot-, demo-, and 
full-scale 

• Relatively high LRV 
• No spiking necessary 

• LRV limited by detection limit 
• Must have sufficient phosphate 
in feedwater (i.e., plant specific) 

Up to 3.0 logs Trussell et al. 
(2017) 



 

Novel Online Surrogates to Monitor 
Reverse Osmosis Performance in Reuse Applications 20 

Surrogate Ambient or 
Spiked 

Instrumentation 
and 

Method 

Scale of Previous 
Testing Advantages Drawbacks LRV Potential References 

EPA 365.1 • Online monitoring 
capabilities 

• May be influenced by membrane 
scaling 

Fluorescence Ambient 

Fluorometer (e.g., 
Turner Designs C3 

submersible 
fluorometer) 

Pilot- and demo-
scale 

• Naturally present 
• Online monitoring 
capabilities 

• Plant specific 
• No EPA standardized method Up to 2.7 

Pype et 
al. (2013), 

Rosario-Ortiz 
and Korak (2017) 

Rhodamine-WT 
(fluorescent dye) 

Spiked 

Fluorometer (e.g., 
Turner Designs C3 

submersible 
fluorometer) 

Pilot-, demo-, and 
full-scale 

• High LRV potential 
• Dye is NSF 60 certified 
• Online monitoring 
capabilities 
• Not proprietary 

• Spiking necessary 
• Dyed concentrate stream 
• Possible membrane adsorption 

Up to 4 logs 
(3.0-3.5 typical 

for reuse 
applications) 

Lozier et al. 
(2003), 

Jacangelo et al. 
(2015), 

Trussell et al. 
(2017) 

3D 
TRASAR (fluoresc

ent dye) 
Spiked Proprietary 

fluorometer by Nalco 
Pilot- and demo-

scale 

• High LRV potential 
• Dye is NSF 60 certified 
• Online monitoring 
capabilities 
• Very low detection limit 

• Spiking necessary 
• Proprietary technology 
• Potentially too costly for smaller 
systems 

3.4-3.7 

Trussell et al. 
(2017), 

Steinle-Darling 
et al. (2015) 

Silver 
nanoparticle Spiked 

ICP-MS 
(grab sample) 

Pilot-scale (UF) 
• High LRV potential 
• Established method for 
detection 

• Spiking necessary 
• Nanoparticle fabrication process 
• Costly 

Potentially 4 logs Antony et al. 
(2014) 

Microbial 
surrogate (e.g., 

MS2) 
Spiked 

Microbial assay 
EPA 1602, Adams 

1959 (double layer) 

Pilot-, demo-, and 
full-scale 

• High LRV potential 
• Similar characteristics to 
enteric virus 

• Spiking necessary 
• Costly 
• Possible need to divert flows 
during testing 
• Labor intensive 
  

Above 6 logs 
(4.0-5.0 typical 

for reuse 
applications) 

See Table 1 

ICP-MS = inductively coupled plasma-mass spectroscopy; IC = ion chromatography;  NSF = National Science Foundation; SM = Standard Methods; EPA = 
Environmental Protection Agency; TOC = total organic carbon; LRV = log removal value 
 

 



 

Novel Online Surrogates to Monitor 
Reverse Osmosis Performance in Reuse Applications 21 

3. Technical Approach and Methods 

3.1. Testing Facilities 

The following subsections describe the testing facilities used for this project. 

3.1.1. OCWD AWPF 
The evaluation of naturally occurring surrogates for monitoring RO performance was performed 
onsite at OCWD’s AWPF in Fountain Valley, California. The AWPF produces high quality 
recycled water as part of the GWRS, a potable reuse project jointly operated by OCWD and OC 
San. 

GWRS is currently the world’s largest water reclamation facility for potable reuse and a 
recognized industry standard. The GWRS AWPF facility treats secondary-treated wastewater to 
produce 100 MGD of highly purified water that would otherwise be discharged to the ocean. 
The treatment train is comprised of microfiltration (MF), RO, ultraviolet disinfection and 
hydrogen peroxide addition (UV/H2O2) as an advanced oxidation process (UV/AOP), 
followed by decarbonation and lime stabilization (Figure 5). Chlorine is added before MF to 
form chloramines, and antiscalant and sulfuric acid are added before RO to control scaling. The 
AWPF RO process uses three types of membranes, Hydranautics ESPA2-LD, Dupont FilmTec 
BW30XFRLE, and LG BW400EX in standard 8-inch pressure vessels in different 5-MGD units 
depending on year of replacement need and bids received. All membranes are thin film 
polyamide membranes with high flux and high salt rejection. There is a total of 21 RO treatment 
units at the facility, each with 5-MGD rated capacity, running in parallel to produce the total 100 
MGD of RO permeate (one unit is redundant). Each 5-MGD unit features three stages and 
operates over a range of total recovery from 80 to 85 percent. The finished water is recharged 
into the local groundwater aquifer (a drinking water source) as opposed to being directly used 
for drinking water distribution system (i.e., delivery straight to tap, DPR). 



 

Novel Online Surrogates to Monitor 
Reverse Osmosis Performance in Reuse Applications 22 

 
Figure 5. OCWD AWPF GWRS treatment train 

The selected test surrogates for this study were primarily monitored on one of the full-scale 5-
MGD RO units equipped with the Hydranautics ESPA2-LD RO membranes and operated at 85 
percent recovery (Figure 6). For test surrogates with available online instruments (free ATP and 
fluorescence), the online instrumentation was installed on the feed and permeate sides of the 
monitored RO unit. Grab samples for surrogates without online instrumentation (strontium and 
sulfate) were collected using ISCO 3700 portable auto samplers to sample the feed and permeate 
from the monitored 5-MGD RO unit at preselected time intervals. For nanoparticles, grab 
samples were collected and analyzed with a bench-top unit, recognizing that an online version of 
the instrument could potentially be developed should bench data prove promising, based on 
comments from the manufacturer. 



 

Novel Online Surrogates to Monitor 
Reverse Osmosis Performance in Reuse Applications 23 

 
Figure 6. A 5-MGD RO unit at OCWD AWPF equipped with Hydranautics ESPA2-LD membranes 

3.1.2. Padre Dam AWP Demonstration Facility 
The Padre Dam AWP Demonstration Facility began operation in 2015 to evaluate the 
performance of advanced treatment unit processes in achieving pathogen control and removal 
of a suite of regulated and other chemicals of concern to meet California potable reuse 
requirements. The AWP Demonstration Facility receives a high quality nitrified tertiary effluent 
from the Ray Stoyer Water Reclamation Facility (WRF). The AWP treatment consists of UF, 
RO, and UV/AOP. The AWP Demo Facility produces 100,000 gallons per day (gpd) or 70 
gallons per minute (gpm) of treated effluent through the RO process with a minimum of 10 gpm 
treated through UV/AOP. 

The AWP Demonstration Facility RO served as the primary RO during testing. The primary RO 
system consists of skid-mounted equipment (Figure 7) and is designed to produce 100,000 gpd 
of RO permeate. The system is a conventional two-stage system, operated at 75 percent recovery 
with a design flux rate of 12 gallons per square foot per day (gfd). During testing, feed water 
underwent chloramination as well as filtration through the UF process prior to reaching the 
primary RO. Chloramines were preformed by combining ammonium sulfate (40 percent) and 
sodium hypochlorite (12.5 percent) in a side-stream of RO permeate. The side stream RO 
permeate pH was adjusted to approximately 8 pH units using sodium hydroxide (25 percent) 
prior to injection of the two chemicals. During testing, the chloramine dose was kept between 2 
mg/L and 3 mg/L. The demonstration facility contains various monitors to confirm absence of 
free chlorine, including oxidation reduction potential (ORP) monitors, a free chlorine analyzer, 
and a free ammonia analyzer. During testing, the first stage of the primary RO consisted of two 
8-inch vessels containing six membrane elements each. The second stage is one 8-inch vessel 
and contained six membrane elements. The operational settings for the primary RO system are 
summarized in Table 1. 



 

Novel Online Surrogates to Monitor 
Reverse Osmosis Performance in Reuse Applications 24 

 
Figure 7. AWP Demonstration Facility primary RO system 

Table 3. Primary RO system design criteria 

Parameter Value 
Permeate Flow 58 gpm 

System Recovery 75% 

Feed Flow 77.3 gpm 

Concentrate Flow 19.3 gpm 
Number of Stages 2 

Vessel Array Configuration 2:1 

Pressure Vessel Diameter 8 inches 

Elements per Pressure Vessel 6 

Total Number of Element 18 

Membrane Area per Element 400 ft2 

Element Manufacturer Dow FilmTec 

Element Model BW30XFR 

Maximum Average Flux 12 gfd 

Sulfuric acid and antiscalant (Avista Vitec 1400) were dosed for pH adjustment and scaling 
control, respectively. These chemicals were dosed to the feed of the primary RO system using 
existing chemical injection ports. Sulfuric acid was dosed to achieve a target pH of 6.5 in the 